VENOM X21 50CC
PARTS CATALOG

INTRODUCTION

When placing orders for parts, use this booklet as a reference.
Refer to the illustrations for the name, item code, or fitment
details by examining the size and appearance. Locate the
corresponding number in the illustration to identify the name, item
code, and quantity. Please note that changes to the information in
this booklet may occur without prior notice.

"
[uny
A
\

7

o
(o)}
b=



ZhH#1# (Power Mechanism)

F = X &R E R e
No. Code name Chinese Description Q'ty ¥ |
1 01010055 RANHL_(50CC) Engine 1
2 01030003 LIl 2s (PD20]) Carbureter ; 1
...... 3..4...03030771 b JakeVemR.......i..... Rearlnteriorfender ¢ 1 i
______ 4002001353 % o BWhmAe ... EngneHanger i 1 1
5 02011350 IR Engine connection Board 1
6 02011352 VX EFER Rear fork connection i 1
7 190045 T UELE JEL Filter Element 1
8 01040003 TS Air Filter s 1
...... 9102011351 b o mPXAooio.. RearFork (Lef) . i 1. i .
_____ 10 i 02011221 4  wEesscs& i AirfilterBracket i 1 i
11 02010040 28473, 5mm Engine Hanger Bushing L: 73.5mm 1

E
N
=

\
7
=



A/BE Rk A/B Cover assembly

4
F # = X E R B X E W H=E
NO. Code name Chinese Description Q'ty ¥ |
1 139200001 AZ Cover A 1
2 139200002 BE Cover B 1
3 139200003 R Fan cover 1
4 139200004 235t Rin 1
...... D o k39030011 L ZNFUE IR M6 X 12, ... Hexagon bolt Mox12 i o
6 139190014 7N 32522 T B AR M6 X 25 Hexagon bolt M6x25 2
7 139190013 o6 Clip®6 2
8 139200005 441 Lock cord 1
9 139010011 HIAIZETST4, 8 X 16 Self tapping screw ST4.8%16 2
10 139200006 EHIIZETST3. 8 X 16 Self tapping screw ST3.8x16 2
_____ L1 5139200007 fo BB e SO
12 139200008 ik Chain modulator cover 1
13 139200009 PGS Plug of fan cover 1

i

=

\
7

=



SHEILFE 2/ Cylinder head cover assembly

F H = o3 E R E R e
NO. Code name Chinese Description Q'ty ¥ |
1 139210001 7S FHE 2 T AEM6 X 40 Hexagon bolt M6x40 2
2 139210002 AEER T (LA Cylinder head cover 1
...... 3..0...139210003 | GCkig@ VRS i Snorkel fitting cylinderheadcover (1 i
...... 4.....139210004 f . GCkiedstRE ... Gasket cylinderheadcover i 1.1 i
5 139210005 A BRI Ventilate plate washer 1
6 139210006 HAER Ventilate plate 1
7 139210007 HBM24ATST3. 8 X8 Self tapping screw ST3.8x8 4
8 139210008 Bk B AR Il Valve in pipe 1
...... 90139210009 & oo R Clip L
..... 10139210010\ K f oo Clip ol
11 139210011 AL E CIRAND) B Cylinder head cover assembly 1

"
N

=

9]
/1

0o
(o)}
=)



5 EIJ:IL,\

— Cylinder head assembly 1

16 17 23 21

F H = o3 E R B X B =
NO. Code name Chinese Description Q'ty ¥ |
1 139220001 AR RNT Hexagon nut M7 4
2 139220002 T OTX 14 Washer ®7X14 4
3 139220003 ST R Retainer, valve rocker 1 :
...... 4.1..139220004 1 o ALmE i Arm Valve rocker . . . i 2 i i
...... 54139220005 . AU1EERRET i Screw, lappet adjusting i 2 4 i
6 139220006 B KB REMS Lock nut 2
7 139220007 BEA TR T In valve rocker axis 1
8 139220008 HEA IR Out valve rocker axis 1
9 139220009 Rl Camshaft 1
..... 10 i 139220010 1 . GEMAHOSX14 i pin®8X14 2
..... 11 3139220011 |  ZSAIEZIHIREEM6X85 i Hexagon screw M6X85 . & 2 i . .
12 139220012 [ b Heat insulation plate 1
13 139220013 [ By # Mat of heat insulation 1
14 139230001 Sk Cylinder head 1
15 139220015 HEAL Exit valve 1
..... 16 i 139220016 {  RLIK#E i Valve spring big i 2 4 ]
..... 17 4139220017\ o R[J/beesE i Valve spring small 2 i .
18 139220018 S psk Cotter, valve 4
19 139220019 HER B R R A Spring holding 1
20 139220020 AL In valve 1
21 139220021 ﬁwl]a‘f“ﬁ In valve leader 1
22 139220022 H515E Out valve leader 1
A 139230001 ALK B (:?ﬂb’ﬁ) Cylinder head assembly 1
B 139000001 I B R L R Camshaft seat assembly 1

i

=
9]
/1
0o
(o)}
=)



SEIL2 /= Cylinder head assembly 2

F # = X E R KX B M B
NO. Code name Chinese Description Q'ty ¥ |
231139220023 e LTI e Od L sCAlS TR
24 139220024 | Washer 2
25 139220025 SANELS 20 Retainer, valve spring i 2
26 139220026 XL B2 FEME X 32 Bolt stud M6X32 2
27 139220027 TS HEFEME X 65 Bolt_stud M6X65 * 2
28 139220028 ST SEAFOTE B Valve leader o— ring 2
|29 1 139220029 o AERE i Cylinder head washer i 1 i i
.30 ... 139220010, fo BE TR i I valve holding —Jrl ...........................
31 139220030 KAt ZE Spark plug 1
............................................................................................................................................................................................................. ?............................................E
............................................................................................................................................................................................................. IRSRRNN S

phil . SELEAK Crankshaft, Cylinder assembly

"
=

9]
/1

0o
(o)}
=)



— S
18
1g_~\
A
21——O | _I_
—
—a (PP L) s
16 16__16 G—13—0 34’ 9
F H 5 P X 2R ER R H=
NO. Code name Chinese Description Q'ty ¥
...... L4 139230000 he RIS e YN e
2 139230002 SET (46D H Gasket, cylinder ! 1
3 139230003 B ES Chain adjuster 1
4 139230004 BRI S Chain adjuster washer 1
5 139220010 B D8 X 14 Pin ®8x14 2
6 139230005 1 A i Adjuster spring 1
______ 739230006 L REARHRRECIREE G Nutofadjusterspring Gl
8 139230007 fi] o MR R ] Washer of nut 1
9 139230008 INAIEZHIEAENE X 1 8 Hexagon M6x18 )
10 139230009 Bt Guider 1
11 139230010 T IER Stopcock pin 1
12 139230011 T 2E Stopcock 1
..... 13 0139230012 ¢ o R¥E oo Clip 2
..... L T T Fo T R, N
15
16
17 139230016 R ke Crankshaft comp. 1
18 139230017 1B B 2% Cam chain 1
..... 19 1 .139230018 e @M chain tensioner i 14
.20 1139230019 i GKEACEESRE i Cam chain tensionerbolt & 1 1
21 139230020 O @ 15. 9% 1.5 O -ring®15.2x1.5 1
A 139000008 WEENH S Piston ring combination 1
B 139000007 § 50CCy 2E & ik wﬁ«’ﬂ% =1 50CC Piston assembly : 1
EihFER Left cover assembly
he 3
j \I\ V. 4
7—0
14 &
~ n | | = | -

FE70, #£86

=



8 (1 g

1
\—17 e—-9
L B\ g
L
——16
F H = &R B X B W
NO. Code name Chinese Description
1 139240001-1 g Omk) Left cover
...... Zm""m“l§9249992"m""m"m"m"mﬂﬂiﬂébﬁfifﬂim"mm"mm
Hexagon bolt M6x20
4 139240003 fﬁﬁi*Lﬁﬁﬂ?t%M6><35 Hexagon bolt M6x35
5 139240004 240 Clip
6 139240005 ozl il T Starting axis washer
7 139240006 AR Clip
...... 851392400071 o ZRE B ()i Washer of left cover
...... 8. 139240007 4o I Washer of leftcover
9 139220010 SENA D8 X 14 Pin, dowel®8x 14
10 139240008 FEEIERIE 3 Starter spring
11 139240009 EafEEe A Ldle gear
12 139240010 FoEn Uikt Starting gear
13 139240011 VR P o Attrition spring
..... 14 1139240012 f ... . BEKEAE o i...Sector gearbushing i 1 .
15 139240013 N Vent pipe 1
16 139240014 H 24T ST3. 8 X 16 Self-tapping screw ST3.8x16 1
17 139240015 YRRl EBE @ 35 Plastic washer®35 1

IRzN% Driving Wheel

£l

\
7




F H = b Z R I i =
NO. Code name Chinese Description Q'ty ¥ |
1 11.20.22.10.02002 A 799 17.7 30 Strap 729 17.7 30 1
2 139250002 IH IR B2 Hexagon nut M 12 1
3 139250003 SEHUE D 12X 20 Washer®12x20 1
A 11.20.21.12.01000 B NSy Driving wheel assembly 1
4 139250004 T EhE R Driver shoe 1
5 139250005 E B A Initiative strap fan plate 1 :
6 139250006 TN Initiative gear plate 1 i
7 139250007 T ANE A S D 20 X 38 Driver bushing®20x38 1
8 139250008 iz ANy Glide drive plate 1
9 139250009 YWENE T roller 6 :
10 139250010 RHE IR Brae board 1
..... 1L 189200000 | RHMARIALE . Sidepartsofbrachoard i 3 L

MzhEe 2% Driven Wheel assembly

#

=

9]
/1

0o
(o)}
=)



F H = o3 E R B X B H=
NO. Code name Chinese Description Q'ty ¥
1 139020020 I8 S TR RIML0 Hexagon nut M 10 1
2 139260001 INFMERENM27 X 1, 0 Hexagon nut M27x1.0 1
3 139260002 BAINE Clutch wrap 1
4 139260003 MBS R A, Gear, countershaft assy 1
5 139260004 R Spring 1
6 i . 139260005, . foo FEFEPE. ..o SPringbase e
7 139260006 NI Driven strap turntable 1
A 139000003 MABIE S K Driven wheel assembly 1
BB Start Motor
3 ‘E i 1
F H = o3 &A R E X B M =
NO. Code name Chinese Description Q'ty ¥

¥ 101,

7

7

86 T1



1 139270001 s LA Motor unit, starter 1
...... 23139270002 e QTR QTG b
3 1392700031 LhiRge (L) lead 1
4 139010004 7515 22 T IR AEME X 20 Hexagon bolt M6x20 2
5 139270004 T A L IEE T ME X 8 Cross bolt M5x8 1
6 139020012 AR E D5 Spring washer®5 1
7 139270005 G Clutch 1
...... 8. 139270006 o FTBEPRIZXD i Bushing®@12x9 i

T H Magneto

2—1ttitt 71—
8—0

O

—7

F H = o3 E R B X B =
NO. Code name Chinese Description Q'ty ¥ |
1 139280001 A H R 5 Cooling fan 1
______ 21139280002  NFEZEHEEAEM6X18 i HexagonboltM6x18 i 4 i
3 139020020 A S R R0 Hexagon nut M 10 1
4 139280003 WEEL J\NRATIL) Magnetism crock 1
5 139280004 2R PBIZH A O\RATHL) Winding assy 1
6 139010004 75 S 22 THUEAEM6 X 20 Hexagon bolt M6x20 1
7 139280005 INAR AN X 12 Bolt M5x12 2
F1101, Hgem



8 139020012 FAEEILEE D5 Spring washer 2
A 139280000 HEEEMLE R O\RATR) Magnetor assemble 1

:
:
.......................................................................................................................... |
:
HiE#EBE R. Crank case cover assy
l
10
10
10
12
F Bt = P X B B X E W HE
NO. Code name Chinese Description Q'ty ¥
1 139290001 A e = Cover L crankcase
2 139220010 EATRY DYX 14 Pin, Dowel®8x 14
3 139290002 IR AN Gauge, oil level
4 139290003 0JEJE @18 X 3 O-ring®18x3
D k39290004 L SR Fuel strainer cover ... I S—
139290005 OJZFE @30 X3 O - ring®30x3 1
139290006 VIS YR PN A Fuel strainer spring 1
139290007 V& TH X Fuel strainer 1
139290008 IS F 22 T AEM6 X 85 Hexagon bolt M6x85 4
139290009 INH% 22 THEAEM6 X 100 Hexagon bolt M6x100 4
..... 11 1139290010 1 Jh#30x5x14 i Oilseals30x5x14 ¢ 1 i
_____ 12 1139290011 1 . AdhEhAEdsE i Rightcrankcasegasket . ¢ 1 i




............

;R 0il Pump

F H = o3 E R E X AW H=E
NO. Code name Chinese Description Q'ty ¥ |
______ 14139300001 & . AMmZEwANE i Pumpdrivewheel ¢ 1 i
2 139160004 7N R 2 T R BEMG Hexagon nut M6 1
3 139010004 TNV 2 THMZ MG X 20 Hexagon bolt M6x20 2
4 139190014 7S FE 22 THZEAEM6 X 25 Hexagon bolt M6x25 1
5 139300002 ERA D8 X 11 Pin, Dowel®8x 11 1
...... 6139300003 ¢ . OFE®I0 i . Oring®lO 2 i
...... 70139300005 f  lAAREALSAEEIMAXI0 i CrossboltM4x10 i 3 4
8 139300006 ML ZE A e o7 4 Oil pump pin 1
9 139300007 LIRLERS Oil pump cover 1
10 139300008 LA Body, oil pump 1
11 139300009 N Rotor, oil pump inner 1
12 139300010 T2 il pump axis 1
..... 13 4139300001 doe IO b RotOr ol pump outer E L
A 139000004 HLIHZE 2 ik Oil Pump assembly 1

¥ 1317,

7

86 T1



s s S

HiiE#E R. Crank case

F H = X &R E R e
NO. Code name Chinese Description Q'ty ¥ |
______ 1 i..139310001 & . AihihAsegk i . Rightcrankcase i 1 %
2 139310002 KENHLBZERTE D 10X 22 Bushing of engine suspend ®10x22 1
3 139220010 EATAY DSX 14 Pin, Dowel®8x 14 : 2
4 139310003 7S A 2E THZAEM6 X 45 Hexagon bolt M6x45 1
5 139310004 B FEMT X 168 Bolt, Stud M7x168 : 2
...... 6. 139310005 b AR Washer of right crank case Lol
...... 75139310006 i  AEEEOI4X25 i Bush®l4x25 i1 4
H
............................................................................................................................................................................................................. N S

F147171, #3661

7



HEEMNZE Gear chamber and cover

19
F H = &R B X E W =
NO. Code name Chinese Description Q'ty ¥
1 139150004 I AL S TR RS X 35 Hexagon bolt M8x35 5 :
|2 139320001 & NHIEZIIEAEM8X40 i HexagonboltM8x40 2 I
3 139320002 INFEZTHE M X 12 Hexagon bolt M8x 12 2
4 139320003 A% ak Paper washer ; 9
5 139320004 Wi EE Gear room cover 1
6 139320005 SEAE D 10X 20 Pin, dowel ®10%20 i 2
7 139320006 W E A Gear room cover paper washer 1
| 8 1 139320007 WA i FinalShaft I
______ 90139320008 & . HWERE FmalGear—}fl
10 i 139320009 GIEE layshaft assy { 1
11 139320010 B2 312 X220 Layshaft washer12x20 1
12 139320011 R RE Clip spring 1
13 1 139320012 bR oil seals 1
14 i 139320013 i Mike004 i« Gearing 6004 _Jr,..ml ..... I
_____ 15 1..139320014 & .. ... BhKe201 i ... Gearng6201 i 2 i}
16 139320015 INHE SRR (B D Hexagon nut 1
17 139320016 | N G e R DA | Brake shoe pin 1
18 139320017 OJEE P8 X 1.5 O-ringd8x1.5 1
19 139320018 N Input axis 1
| 20§ 139320019  Hh7K6203 mmmmg@a,r“ip,gﬁzg;mm_}mm,me i
............................................................................................................................................................................................................. S .

ZEHHEHFE L. Crank case

F15701, g6

7



F H = D ER R H=
NO. Code name Chinese Description Q'ty ¥ |
...... 10139330000 . RUCKIEEEMTX176 G Bolt StudM7x176 i 2 ol
2 1393300021 ViRl G Left crank case(longer) 1
3 139330004 L H M2 X 15 BoltM12x15 1
4 139330005 L HIER I D 12X 18, 5 Washer of boltd12x18.5 1
5 139330006 E 19, 8 X 30X 5 Oil seals 19.8x30x5 1
6 139330007 W 17X 30X 6 Oil seals17x30%6 1
...... T k39310006 L WAEEE©14X25 .5 Gearing of center stand®14x25 i 1 1
8 139320014 &6201 Gearing 6201 1
9 139320019 %6203 GearingG6203 1
10 139330008 e mHEZH 08X 20 Buffer of absorber ®8x20 |
11 139310002 SRR E D 10X 22 Bushing of engine hanger 1
12 | 139330009 XU AIMB X 51 Center stand spring pin 1

HSE Inlet pipe




F # = X E R ® XX H M
NO. Code name Chinese Description

1 139140003 1240 Clip ®40

2 139170002 A Air tube

3 139070006 INFHIE T BEMG Hexagon nut M6

4 139170005 AR L IR AR MA X 25 Bolt M4x25

5 139170006 PR P4X10 Washer®4x10

6 139170003 B0 Ring

L 139170002 . fooe B Inlet pipe assembly

Z  Frame




[ |

F H = o3 E R EB R e
NO Code name Chinese Description Q'ty ¥ |
1 0201-50SRT ZEun Frame 1
2 02011358 ZE A0 Fix board s 1
...... 3 b 02000307 kBN Shock et i
...... 4002001364 i mZRMEEA .. HangerRock ArmlLeft i 1 4
5 02011355 mARE A Hanger Rock Arm Right 1
6 02030287 JLIAAE Steering Column i 1
7 02030285 EBERR Up connection plate 1
8 02030283 I [ K R Handbar Raiser i 2
9 12030052 fo G Steel Bowl 1

IvkeF1

Frame Accessories 1




F #t = R R X A R ¥=

NO Code name Chinese Description Q'ty ¥ |
1 02011632 AL Engine Bumper Right 1
2 02011631 P Engine Bumper Left g 1
...... 3..1...02011637 | WULEMbm Bumper Plu 8
...... 4002011360 1 JEieAR LR g
5 02011361 Ja e A ET F ] E A Rear fender lower fixing plate(LH) 1
6 02011345 JGECYR R S 28 Rear fender fixing plate 3 1
7 02011362 JG e G T El e Rear fender lower fixing plate(RH) 1
8 02011639 AN SR Adjustable Headlight Bracket : 1
H H

i

i

INK1F2 Frame Accessories 2

|
3
6
F H = R KX B W H=E
NO. Code name Chinese Description Q'ty ¥ |

F1901, #Hgem



1 02011636 RIT B Headlight Frame 1
2 02011359 JERI AR 28 5] o A Footbrake cable seat 1
3 02011634 HE B A S e Battery gasket left Bracket i 1
4 02011365 SN A Battery fasten plate 1
______ 8. 02011635 L RSSO L. Battery gasketright Bracket ‘1. 1
6 02011345 Ja ke AR 42 Rear fender fixing plate 1
7 02011364 AR Lock switch bracket i 1
8 02011356 TR S A Footbrake Pedal 1
i
i
i
i
i
i
i
RY\IL A {LFR Handle bar and Speedmeter
F # = X E R B X E W B
NO Code name Chinese Description Q'ty ¥ |
1 10050068 NES Speedmeter 1
...... 2.3..10040079 i . JmfifERkEs FuelGauge}l
3 10020055 e Left hand grip 1
4 10010095 RHATER Left Switch ‘ 1
5 02030335 JrIAAt Handle Bar 1
6 10010096 HHETER Right Switch 1
7 10020056 e Right Hand grip 1
200, 86 M



8 02011638 INE AL Speedmeter Bracket 1
HESE Muffler
F H = o3 E R B X B =
NO. Code name Chinese Description Q'ty ¥ |
______ Lo b BRHFEMSX1.25x25  iHex Flange Bolt M8x1.25x25 2
...... 2 ...190408 s MufflerClamp i o L
3 190406 T s £ Silica Washer Sheet R
4 01050045 1A a (M) Muffler 1
5 190407 IR S | & i 4R Muffler Gasket 1
6 IZF28%16 Hex Flange Bolt M8X1.25X16 3
7 01050052 M ASHIE Exhaust Pipe 1
...... 8..1..01990024 LA ... ExhaustPipeGasket 1
9 eI IENE 6%32 HEX CAP Nut, M6X1.0 & 7 I

F2117,

86 T1

7

7



F H = &R E X AW HE
NO Code name Chinese Description Q'ty ¥ |
1 01990040 | —IRANMSEEE Secondary Air injection Device : 1
2 02010351 —RANS I E B Air Injection Fixture 1
A 07010122  IWIWGeds/e ok FrontShockleft . A S
07010123  {HIRERs A Front Shock Right 1
4 12050018 AR 15 Circlip 15 i 1
5 02050045 S A Footrest left 1
0 02050046 Ha A Footrest right 1
7 05030060 AR Fuel Tank 1
______ 8 .i...03030769 _ i)i Rearfender bl
______ 9..1...07010125 | Rear Shock
10 02011343 Side Stand
11 07020061 R Spring
12 15010046 HIFeH CGifl 2, 126E)




.
S

86 D1

4

7

¥F23 17,



B4 Front Tire

i
F #t = XX B W EI R H=E
NO Code name Chinese Description Q'ty ¥
1 06010058 ¥ HR120/70-12 Tire (120/70-13) 1
202000285 THise Ry T FrontRm A
3 190015 STl Valve Stem 2
4 12030050 47K Bearing, 6301 5 2
5 10040073 | HELJEKTT AR Speed Sensor 1
i
............................................................................................................................................................................................................. SO S—

5% Rear Tire

F24T1, #3611

7



F H = b Z R I i =
NO Code name Chinese Description Q'ty ¥ |
1 08020225 JEI I £ Footbrake cable 1
2 04030002 CJTOM ZEiHe (110) Brake Shoe 1

...... S0 N S <. - SUN SO, .2 . -0 SN S-S S,
4 06010059 #H6130/70-12 Wheel (130/70-12) 1
5 02040286 Ja B B3, 5%12 Rear Tire3.5%12 1

BRA Disc Brake ASSY




F # = X E R BB M H=E
NO Code name Chinese Description Q'ty ¥ |
A 04010096 | ARG Bk Front Disc Brake ASSY 1
1 HiA B Upper Pump 1
2 HIR %R Upper Pump 1
3 A Zh e Front Brake Hose : 1
4 190491 B FZE Ciyse48) Front Caliper Bracket 1
5 04020048 HAESL Front Brake Disc 1
...... 6..1...12990030 IBRREEAK oo Brakehosecirelip B
7 FHA Hand Lever ! 1
............................................................................................................................................................................................................. 5.............................................
............................................................................................................................................................................................................. R
BB, $ Wire harness, Lock
1
7z
-




| 4 — v
= _

6 7
F H = o B E I =
NO Code name Chinese Description Q'ty ¥
1 08020227 T2k Throttle Cable 1
2 08020247 A 2 Seat Cable 1
3 07020101 JEVRIAT $r 2 Footbrake spring 1
4 10080051 40 Switch Lock 1
5 08010120 HA, 25 2 Wire Harness 1
6 10010035 ESIES Brake Switch 1
7 07020010 UK AE DN Brake Switch Spring 1
KTHR Lights
—0
LB




F #t = R R X H M HE
NO Code name Chinese Description Q'ty ¥ |
1 09020110 {HI/E ¥ k] Front Turn light (Left) 1
2 09020111  TRIAFEA1XT Front Turn light (Right) 1
3 09010078 | KT Headlight 1
4 00608018 I RATTVfH1 12V35W 1
5 09020112 {Jg Ak (m)k] Rear Turn light (Left) 1
...... 6.4 09020113 EAFEIIA o jREGUTUm Nght (Right) D
7 09030065 =] Tail Light 1
8 09030052 | jIEAT Licence plate Light 1
9 00608015 {12V5WkT I Bulb 12V5W 1

M1 Body Covering

F H = D KX B M B
NO Code name Chinese Description Q'ty ¥
1 03040076 AR A A A Right Net

%2871, #86M



2 03030865 AT R ETE 2% Gastank cover Front connection
...... 3.1...03040075 | GARISBOEpAEA i Leftmet
4 03010603 kb e Gastank Cover Right
5 03030864 iR AN Gastank Cap Cover
6 03010602 el s Gastank Cover Right
7 03010606 AR OERE 4 Gastank Cover Connection
8 03010608 25 45 Right side Cover
...... 9 ....03030761 & gy o Batterycase 4
10 03010607 ) 25 Left side Cover
11 03040078 ) 75 388 KAS A Right cover Net
12 03010611 BB Tail cover right
13 03030866 A5 BE T Seat decorative plate
14 03010609 A H 5 B i B Seat Cover
..... 15 0...03010610 4 o R TailcoverLeft b
_____ 16 i 03040077 & . WuwgERA i LeftcoverNet
17 03010508 b Taillight Cover i

M2 Body Covering 2

FF #t = R R X H M B=
NO Code name Chinese Description Q'ty ¥ |
1 03030867 LV LA Batterycase Front cover 1
...... 2....03030862 | Wy b G Gastank bottomcoverleft i 1
3 03030863 75%@5[?"1‘&?%?5 Gastank bottom cover Right R
4 03010605 AR e E TS Headlight Slip I
5 03030861 NS Headlight fairing |
6 03010613 Lyt G = Rk s e Batterycase Fairing left |
7 03010614 Hiyth &g e A Batterycase fairing Right 1




8 03030869 R Batterycase Guard right 1
9 03030868 RN A Battervease euard Jeft ]
10 03010629 IESHE Front Fender 1
S, W
> 3
1 S

= :
7 8
13

F #t = R a1 H=

NO Code name Chinese Description Q'ty ¥

1 06020146 Hh A AT Gas Tank rubber ring 2 :

2 06020141 j(J(TS'Z E SR Headlight bracket rubber 4
...... 3..1..06020143 IronClamp 3
...... 4......15030032 Gas Tank bushmg "

5 06990001 :é&uﬁ%ﬁ Secondary Fuel Filter YT

6 12010010 {22 ~¥6 Iron Clamp 2

7 06020140 i KI5 H Headlight Rubber 7

8 06020145 YHEE 5 e 3 Gas tank rear rubber washer 2
______ 9 i...06020149 iBEFTHEZX  iToolrubberrng i 1 4
..... 10 1 15030035 (I ANAFEsE  iHeadlihtbushing i o 4

11 10060001 [ YHIAR K Pet Cock |

12 12010007 {38, 5 Fuel Pipe Clamp 8.5 8




13 06030001 | FLA G A%T Gas Pipe 4*7 30cm
..... 14 | 06030002 |FUM4.5/8.5  iFuelPped585 i 106em i
15 05010069 Ap Seat 1
2%, HL}R Electrical components
F H = oA R B X B =
NO Code name Chinese Description Q'ty ¥ |
1 [EYES Battery Bolts 1
2 10990023 gy Battery (DTX4L-BS) 1
3 01020073 | HE iy Regulator I
4 01020011  {NJtws Flasher (Turn signal relay) 1
5 10070001 ZIN Horn 1
...... 6101020021  i4kMLax o GRelay L
7 01020022 i B Ingition Coli 1
8 01020016 |k K#y CDI 1

F31717,

86 T1

7

7



F # = X E R B X E W H=E
NO Code name Chinese Description Q'ty ¥ |
1 09050001 JOtH (7)) Reflector (square) i 3
2 09050002 ot (&) Reflector (round) 2
3 09060027 |G % Rear view Mirrior : 1
406990086 Vi —@BEk  riplet
H H
H H
H H
H H
{
i




BEZET R Tools Kit

F # = X E R KX E M B
NO. Code name Chinese Description Q'ty ¥
...... LS DO 1 - o D= SO (o) OSSR AU SO S
1 16010005 12-147F IR F Open Spanner(12-14) 1
2 16010004 8-107F ¥ F Open Spanner(8-10) 1
3 16010006 XL E 22 7] Dual-Purpose Screwdriver 1
4 16010007 [ KIEFEEFS=16 Spark Plug Box Spanner(S=16) 1
...... 8 i 6010002 16mmAZSFIRT i SOCKet Head Screw Wrench(émm) & 1
...... 6. .....16010001 _  {ommAZSHIRT o iSOcket Head Screw Wrench(Smm) & 1 4
7 16010116 Amm A NIRRT Socket Head Screw Wrench(4mm) 1

¥ 3371,

86 T1

7

7

............



